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Oral 
anticonvulsant 
therapy from 
'Roche' research 
RIVOTRIL, with specific and 
potent anticonvulsant properties, 
is a new benzodiazepine in the 
same family as Librium®, Valium® 
and Dal mane® Roche®. It is 
therefore characterized by the 
same high degree of safety and 
efficacy. 

used alone or as an adjunct, 
RIVOTRIL can reduce the 
frequency and/or severity of 
akinetic, myoclonic and petit 
mal variant (Lennox-Gastaut 
syndrome) seizures, 
it may be of value as principal 
medication in petit mal where 
succinimide therapy has failed, 
the most frequently noted side 
effects, drowsiness and ataxia, 
generally are dose related and 
can often be controlled by 
dosage adjustments. 

o 

o 

o 

Effect of RIVOTRIL on seizure frequency 
Akinetic* 

Length of therapy 
3 months 3-6 months 6-12 months > 12 months 

I 
number of 3 30 17 
patients * v / 

ttotal patients 50 

if 
7 20 6 

• 1 
6 15 4 

25 

1 
3 10 4 

Myoclonic with and without Hypsarrhythmia* 
Length of therapy 

3 months 3-6 months 6-12 months > 12 months 

number of 4 45 36 
patients v v > 

t total patients 85$ 

1 
53 

tdata not available on 1 patient 

11 
10 21 6 

37 

II 
8 13 2 

Petit Mal Variant (Lennox-Gastaut Syndrome)* 
Length of therapy 

3 months 3-6 months 6-12 months > 12 months 

"S 5 0 -

n u m b e r o f 8 40 11 
patients 

ttotal patients 59 

• 1 
10 24 

40 

I 
12 20 

34 

If 
Length of therapy 

3 months 

Petit Mal* 
3-6 months 6-12 months 

6 14 2 

> 12 months 

; so-

number of 5 20 10 
patients < „ > 

t total patients 35 

• Seizures 100°/o controlled 
0 Seizures better than 50%> reduced in frequency 
• Seizures uncontrolled 

• Data on file, Hoffmann-La Roche Limited 

tPatients dropped from the study for a variety of reasons 
as well as those treated for less than 12 months account for 
the decrease in total patient population. 

li 
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An important aid in the management 
of minor seizures 

Noninvas ive EEC te lemetry dev ice used to mon i to r patients in 
studies eva luat ing RIVOTRIL. 

Rivotril® (clonazepam) 

Brief Prescribing Informat ion 
Act ion 
RIVOTRIL is a benzodiazepine and has sedative, hypnotic, and 
anticonvulsant properties characteristic of this class of drugs. As an 
anticonvulsant, it decreases the frequency, amplitude, duration, 
and spread of discharges in minor motor seizures and suppresses the 
spike-and-wave discharge in absence seizures. 
The maximum blood level of clonazepam after a single oral dose 
is reached within 1 to 2 hours. The half-life of clonazepam is 
approximately 18 to 50 hours, and the main route of excretion is 
in the urine. 
Indications 
RIVOTRIL has been found useful when used alone or as an adjunct in 
the management of myoclonic and akinetic seizures and petit mal 
variant (Lennox-Castaut syndrome). 
RIVOTRIL may also be of value in patients with petit mal (absence 
spells) who have failed to respond satisfactorily to succinimides. 
If a loss of anticonvulsant effect occurs, dosage adjustment may 
re-establish efficacy in some cases. 
Contraindicat ions 
Inpatients with: 
• known hypersensitivity to benzodiazepines 
• significant liver disease 
• narrow-angle glaucoma 
Warnings 
RIVOTRIL should be used by women of child-bearing potential only 
when the expected benefits to the patient warrant the possible risks to 
the fetus. Women who become pregnant should consult their physician 
promptly with regard to continuing antiepileptic medication. 

Mothers receiving RIVOTRIL should not breast feed their infants. 

Because adverse effects may possibly become apparent only after years 
of administration, a risk/benefit consideration of long-term use of 
RIVOTRIL is important in pediatric patients. 
Precautions 
The use of multiple anticonvulsants may increase CNS-depressant 
effects V i d the dosage of each drug may need adjustment to obtain the 
optimum effect. 
To avoid precipitation of status epilepticus, abrupt withdrawal of 
RIVOTRIL must be avoided. Substitution of another anticonvulsant may 
be indicated during RIVOTRIL withdrawal. 
In a very few patients, RIVOTRIL may cause a paradoxical increase in 
seizure activity or new types of seizures. RIVOTRIL may precipitate the 
onset of grand mal or increase its incidence. The addition of appropriate 
anticonvulsants or an increase in their dosage maybe necessary. 
Patients should be cautioned against engaging in hazardous 
occupations requiring complete mental alertness, and should also be 
warned against the concomitant use of alcohol or other CNS-depressant 
drugs. 

Patients who may be prone to increase drug dosage on their own should 
be monitored carefully when receiving RIVOTRIL, as benzodiazepines 
have produced habituation, dependence, and withdrawal symptoms. 
RIVOTRIL should be administered with caution to patients with 
impaired renal function. 

Periodic liver function tests and blood counts are recommended during 
long-term therapy with RIVOTRIL. 
Treatment with RIVOTRIL should be instituted with caution in patients 
with chronic respiratory disease, because of the possibility of 
hypersecretion in the upper respiratory passages. 

Adverse reactions 
Drowsiness has occurred in 50% and ataxia in 30% of the patients 
treated with RIVOTRIL. In some cases these effects have diminished 
with time. Behaviour problems have been noted in approximately 
25% and increased salivation in 7% of the patients. 
Please see product monograph for a complete list of other possible 
adverse reactions. 
Dosage and administrat ion 
Dosage of RIVOTRIL must be determined for each patient according 
to clinical response and tolerance. Dosage depends, above all, on the 
age of the patient. 
The daily requirement should be given in 2 or 3 divided doses. If the 
doses are not equal, the larger dose should be given before retiring. 
Children up to 10 years or 30 kg: In order to minimize drowsiness, the 
initial dosage should usually be between 0.01 and 0.03 mg/kg/day and 
must not exceed 0.05 mg/kg/day. 
The dosage should be increased by 0.25 to 0.5 mg/day every 
third day, unless seizures are controlled or side effects intervene, until 
a maintenance dosage of 0.1 to 0.2 mg/kg/day has been reached. 
Adults: The initial dosage should not exceed 1.5 mg/day. 
The dosage should be increased by 0.5 to 1 mg every third day, until 
seizures are controlled or side effects intervene. The recommended 
maintenance dosage for adults is 8 to 10 mg/day in 3 divided doses. 
Dosages in excess of 20 mg/day should be administered with caution. 
Whenever RIVOTRIL is added to an anticonvulsant regimen, it should 
be borne in mind that the use of multiple anticonvulsants may result 
in increased depressant adverse effects. 
Supply 
Scored tablets, 0.5 and 2 mg. Bottles of 100. 

®Reg. Trade Marks 

Full prescribing information on request. 

/ ; - - \ Hoffmann-La Roche Limited 
\ " "- ; / Vaudreuil, Quebec 
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Tegretol 
carbamazepine 

To help control 
refractory generalized 
tonic-clonic seizures 
without excessive sedation 

For Brief Prescribing 
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Brief Prescribing Information 
Tegretol®200 mg carbamazepine 

Indications and Clinical Use 
A. Trigeminal Neuralgia: 

Tegretol is indicated for the symptomatic relief of pain 
of trigeminal neuralgia only during periods of exacerba­
tion of true or primary trigeminal neuralgia (tic douleu-
reux). It should not be used preventively during periods 
of remission. In some patients, Tegretol has relieved 
glossopharyngeal neuralgia. For patients who fail to 
respond to Tegretol, or who are sensitive to the drug, 
recourse to other accepted measures must be consid­
ered. 
Tegretol is not a simple analgesic and should not be 
used to relieve trivial facia) pains or headaches. 

B. Tegretol has been found useful: 
1) in the management of psychomotor (temporal lobe) 
epilepsy and, 
2) as an adjunct, in some patients with secondary or 
partial epilepsy with complex symptomatology or sec­
ondarily generalized seizures, when administered in 
combination with other antiepileptic medication. 
3) as an alternative medication in patients with general­
ized tonic-clonlc seizures who are experiencing marked 
side effects or fail to respond to other anticonvulsant 
drugs. 
Tegretol is essentially ineffective in controlling petit 
mal, minor motor, myoclonic and predominantly unila­
teral seizures, and does not prevent the generalization 
of epileptic discharge. 
Contraindications 
Tegretol should not be administered to patients with a 
history of hepatic disease or serious blood disorder. 
Tegretol should not be administered immediately 
before, In conjunction with, or immediately after a mon­
oamine oxidase inhibitor. When it seems desirable to 
administer Tegretol to a patient who has been receiving 
an MAO inhibitor, there should be as long a drug-free 
interval as the clinical condition allows, but in no case 
should this be less than 14 days. Then the dosage of 
Tegretol should be low initially, and increased very grad­
ually. 
Tegretol should not be administered to patients present­
ing atrioventricular heart block. 
Safe use in pregnancy has not been established. There­
fore, Tegretol should not be administered during the 
first three months of pregnancy. Tegretol should not be 
given to women of childbearing potential unless, in the 
opinion of the physician, the expected benefits to the 
patient outweigh the possible risk to the foetus (See 
Reproductive Studies). Because of demonstrated tox­
icity in nursing animals, Tegretol should not be adminis­
tered to nursing mothers. 
Because of the similarity of chemical structure, 
Tegretol should not be administered to patients with 
known hypersensitivity to any of the tricyclic com­
pounds, such as amitriptyline, trimipramine, imipramine, 
or their analogues or metabolites. 
Warnings 
Although reported Infrequently, serious adverse effects 
have been observed during the use of Tegretol. Agranu­
locytosis and aplastic anemia have occurred in a few 
Instances with a fatal outcome. Leucopenla, thrombo­
cytopenia and hepatocellular and cholestatic Jaundice 
have also been reported. It Is, therefore, Important that 
Tegretol should be used carefully and close clinical 
and frequent laboratory supervision should be main­
tained throughout treatment In order to detect as early 
as possible signs and symptoms of a possible blood 
dyscrasla. 
Long-term toxicity studies In rats Indicated a potential 
carcinogenic risk. Therefore, the possible risk of drug 
use must be weighed against the potential benefits 
before prescribing carbamazepine to Individual 
patients. 
Precautions 
Monitoring of Haematological and Other Adverse Reac­
tions: Complete blood studies, including platelet 
counts, and evaluation of hepatic and renal function 
and urinalysis should be carried out before treatment is 
instituted. Careful clinical and laboratory supervision 
should be maintained throughout treatment, including 
frequent performance of complete blood counts, in 
order to detect any early signs or symptoms of blood 
dyscrasia. Should any signs or symptoms or abnormal 
laboratory findings suggestive of blood dyscrasia or 
liver disorder occur, Tegretol should be immediately dis­
continued until the case is carefully reassessed. 
Urinary Retention and Increased Intraocular Pressure: 
Because of its anticholinergic action, Tegretol should 
be given cautiously, if at all, to patients with increased 
intraocular pressure or urinary retention. Such patients 
should be followed closely while taking the drug. 
Occurrence of Behavioural Disorders: Because it is 
closely related to the other tricyclic drugs, there is 
some possibility that Tegretol might activate a latent 
psychosis, or, in elderly patients, produce agitation or 
confusion, especially when combined with other drugs-
Caution should also be exercised in alcoholics. 
Use in Patients with Cardiovascular Disorders: Tegretol 
should be used cautiously in patients with a history of 
coronary artery disease, organic heart disease, or con­
gestive failure. If a defective conductive system is sus­
pected, an E.K.Q. should be performed before adminis­
tering Tegretol, in order to exclude patients with 
atrioventricular block. 
Use in Patients taking Oral Contraceptives: In women 
under treatment with Tegretol, the reliability of oral con­
traceptives may be adversely affected; such patients 
should accordingly be advised to use some alternative, 
non-hormonal method of contraception. 
Driving and operating Hazardous Machinery: Because 
dizziness and drowsiness are possible side effects of 
Tegretol, patients shoud be warned about the possible 
hazards of operating machinery or driving automobiles. 
Adverse Reactions 
The reactions which have been most frequently 
reported with Tegretol are drowsiness, unsteadiness on 
the feet, vertigo, dizziness, gastrointestinal disturb­
ances, and nausea. These reactions usually occur only 

during the initial phase of therapy. They have rarely 
necessitated discontinuing Tegretol therapy, and can 
be minimized by initiating treatment at a low dosage. 
The more serious adverse reactions observed are the 
haematologic, hepatic, cardiovascular and dermato-
logic reactions, which require discontinuation of 
therapy. 
The following adverse reactions have been reported: 
Haematological reactions: Transitory leucopenia, 
eostnophilia, leucocytosis, thrombocytopenic purpura, 
agranulocytosis, macrocytic anemia and aplastic 
anemia. In a few instances, deaths have occurred. 
Hepatic disturbances: During the long-term administra­
tion of Tegretol, abnormalities in liver function tests 
and cholestatic or hepatocellular jaundice have been 
observed. 
Dermatological reactions: The following reactions 
occurred during treatment with Tegretol: skin sensi­
tivity reactions and rashes, erythematous rashes, pru­
ritic eruptions, urticaria, photosensitivity, pigmentary 
changes, neurodermatitis and in rare cases Stevens-
Johnson syndrome, exfoliative dermatitis, alopecia, dia­
phoresis, erythema multiforme, erythema nodosum, and 
aggravation of disseminated lupus erythematosus. 
Neurological reactions: The reactions reported as 
occurring during treatment with Tegretol include ver­
tigo, somnolence, disturbances of coordination, con­
fusion, headache, fatigue, blurred vision, transient 
diplopia and oculomotor disturbances, speech disturb­
ances, abnormal involuntary movements and increase 
in motor seizures. In addition, peripheral neuritis and 
paresthesia, depression with agitation, talkativeness, 
nystagmus, and tinnitus have been reported but only 
very rarely. There have been some reports of paralysis 
and other symptoms of cerebral arterial insufficiency 
but no conclusive relationship to the administration of 
Tegretol could be established. 
Cardiovascular systems: Recurrence of thrombophle­
bitis in patients with a prior history of thrombophlebitis, 
congestive heart failure, aggravation of hypertension, 
Stokes-Adams in patients with AV block, hypotension, 
syncope and collapse, edema, aggravation of coronary 
artery disease. Some of these complications (including 
myocardial infarction and arrhythmia) have been associ­
ated with other tricyclic compounds. 
Genitourinary reactions: Urinary frequency, acute uri­
nary retention, oliguria with elevated blood pressure, 
and impotence. Elevation of BUN, albuminuria and 
glycosuria also have been observed. 
Digestive tract: Disturbances associated with Tegretol 
therapy have included nausea, vomiting, gastric or 
abdominal discomfort, diarrhoea, anorexia and dryness 
of the mouth and throat, glossitis and stomatitis. 
Eyes: There is no conclusive evidence that Tegretol pro­
duces pathological changes in the cornea, lens or ret­
ina. However, it should be recognized that many pheno-
thiazines and related drugs have been shown to cause 
eye changes. By analogy, periodic eye examinations, 
including slitlamp fundoscopy and tonometry, are 
recommended. 

Other reactions reported during treatment with 
Tegretol include fever and chills, lymphadenopathy, 
aching joints and muscles, leg cramps and con­
junctivitis. 
Dosage and Administration 
Use in Epilepsy (see Indications): A low initial daily 
dosage with a gradual increase in dosage is advised. 
Dosage should be adjusted to the needs of the individ­
ual patient. 
Adults and Children over 12 years of age: Initially, 100 
to 200 mg once or twice a day depending on the sever­
ity of the case and previous therapeutic history. The 
initial dosage is progressively increased, until the best 
response is obtained, up to 600 mg daily. The usual 
optimal dosage is 600 mg daily, but occasionally 
dosages up to 600 to 1000 mg have been used for short 
periods. As soon as disappearance of seizures has 
been obtained and maintained, dosage should be 
reduced very gradually until a minimum effective dose 
in reached. 
Use in-trigeminal neuralgia: The initial daily dosage 
should be small; 200 mg, taken in two doses of 100 mg 
each is recommended. The total daily dosage can be 
increased by 200 mg per day until relief of pain is 
obtained. This is usually achieved at a dosage between 
200 and 800 mg daily, but occasionally up to 1200 mg 
per day may be necessary. As soon as relief of pain has 
been obtained and maintained, progressive reduction in 
dosage should be attempted until a minimum effective 
dosage is reached. Because trigeminal neuralgia is 
characterized by periods of remission, attempts should 
be made to reduce or discontinue the use of Tegretol at 
intervals of not more than 3 months, depending upon 
the individual clinical course. 
Prophylactic use of the drug in trigeminal neuralgia is 
not recommeded. 
Tegretol should be taken in two or three divided doses 
daily, with meals whenever possible. 
Dosage Forms 
Tegretol is available as a 200 mg white, round, flat, 
bevelled-edged, double-scored tablet, imprinted with 
the GEIGY monogram. 
Availability 
Bottles of 50 and 500 tablets. Protect from heat and 
humidity. 

Full information available on request. 

See outside back cover. 

PAAB 
CCPP 

Dorvaf, Que. H9S1B1 G-909t 
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Thanks to DILANTIN (phenytoin) 
from Parke-Davis. 

For more than a generation DILANTIN has been considered the mainstay in the 
treatment of tonic-clonic (grand mal) seizures. When plasma levels are monitored 
to achieve correct dosage levels, DILANTIN alone is effective therapy for up to 
90% of epileptic patients.* 

Alsoavailable ZARONTIN (ethosuximide)... drug of choice** for absence (petit mal) 
seizures, proven to effectively control 81% of absence seizures.*** 

A continuing Medical Educational Program entitled "Seizure Disorders: Diagnosis and Clinical 
Management" (consisting of 2 cassette tape recordings and 200 35-mm slides) is available from Parke-
Davis. Please contact your Parke-Davis representative for availability. 

PARKE-DAVIS 
F ^ l H - S t ^ c ^ ^ ^ T " " '• '976 Parke, Davis & Company, Ltd. 

•••shcrwin, (1973) Arch. Neurol. (28), 178. Scarborough, Ont. M1K 5C5 
(vi) 
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DILANTIN/ZARONTIN 
BRIEF PRESCRIBING INFORMATION 

INDICATIONS (DILANTIN): 
DILANTIN is indicated for the control of grand mal 
epilepsy, psychomotor seizures, and certain other 
convulsive disorders. Parenteral DILANTIN is indi­
cated for the treatment of status epilepticus and the 
prophylactic control of seizures in neurosurgery. 

PRECAUTIONS AND CONTRAINDICATIONS 
(DILANTIN): 
Periodic examination of the blood is advisable since 
hematologic disorders in association with DILAN­
TIN administration have been reported. Nystagmus 
in combination with diplopia and ataxia indicates 
dosage should be reduced. When DILANTIN with 
PHENOBARBITAL or PHELANTIN are used, it 
should be borne in mind that phenobarbital may 
cause drowsiness, and may be habit-forming. 
PHELANTIN, because of the methamphetamine 
content, should be given cautiously to patients with 
hypertension. 

PHELANTIN is contraindicated in patients hyper­
sensitive to ephedrine-like compounds; in those 
showing anxiety or undue excitability; and in pa­
tients with cardiac or coronary disease not likely to 
tolerate vasoconstrictors. The possibility of toxic ef­
fects of DILANTIN during pregnancy has not been 
explored. 

ADVERSE REACTIONS (DILANTIN): 
Once proper dosage has been determined, toxic 
effects of DILANTIN are infrequent. Minor side ef­
fects which may occur during the initial stages of 
therapy include gastric distress, nausea, weight 
loss, transient nervousness, sleeplessness, and a 
feeling of unsteadiness, all of which usually subside 
with continued use. Allergic phenomena such as 
polyarthropathy, fever, and skin eruptions may 
occur. Acute generalised morbilliform eruptions 
with or without a temperature elevation, may occur 
about two weeks after treatment is begun. The der­
matitis may in some instances go on to exfoliation 
and hepatitis may occur, contraindicating further 
therapy with DILANTIN. Eruptions usually subside 
when therapy is discontinued. 

Gingival hypertrophy, hirsutism, and excessive 
motor activity are occasionally encountered, espe­
cially in children, adolescents, and young adults. 
Only occasionally is it necessary to discontinue DI­
LANTIN because of these manifestations. Gingival 
hypertrophy can be greatly minimized by scrupul­
ous daily care of gums and prophylactic dental care. 

Megaloblastic anemia ana macrocytosis have 
been reported but have responded to antianemic 
therapy. Leukopenia, granulocytopenia, throm­
bocytopenia, pancytopenia, aplastic anemia, and 
agranulocytosis have also been reported. Usually 
these patients were simultaneously receiving 
other drugs. Lupus erythematosus and erythema 
multiforme have occurred in patients receiving 
DILANTIN. 

DOSAGE AND ADMINISTRATION (DILANTIN): 
In all cases, optimal dosage of DILANTIN must be 
determined by trial. Dosage in excess of the 
minimum required to prevent convulsions is not re­
commended. For most patients, DILANTIN CAP­
SULES, 100 mg or DILANTIN CAPSULES, 30 mg 
are suitable for administration. 

FORMS AVAILABLE: 
In order to provide versatile therapy, DILANTIN is 
supplied in the following convenient product forms: 
DILANTIN* CAPSULES, 100 mg (Cap 362). Each 
white capsule with orange cap contains phenytoin 
sodium 100 mg. 

DILANTIN* CAPSULES, 30 mg (Cap 365). Each 
white capsule with pale pink cap contains phenytoin 
sodium 30 mg. 

DILANTIN* INFATABS, 50 mg. Each triangular 
shaped, grooved tablet, contains 50 mg phenytoin. 

INFATABS are palatably flavoured tablets, in­
tended primarily for pediatric use. 

DILANTIN-125 SUSPENSION. Each 5 ml contains 
125 mg phenytoin. DILANTIN-30 SUSPENSION. 
Each 5 ml contains 30 mg phenytoin. 

These are pleasantly flavoured suspensions of 
DILANTIN, especially adapted for pediatric use, but 
suitable for adolescents and adults who prefer liquid 
medication. 

<§> DILANTIN* with 15 mg PHENOBARBITAL 
CAPSULES, (Cap. 375). Each white capsule with 
garnet cap contains 100 mg phenytoin sodium and 
15 mg phenobarbital. 

<§> DILANTIN with 30 mg PHENOBARBITAL CAP­
SULES (Cap. 531). Each white capsule with black 
cap contains 100 mg phenytoin sodium and 30 mg 
phenobarbital. 

These combinations of DILANTIN with 
PHENOBARBITAL are supplied for the convenient 
and economical use of those patients who require 
combined DILANTIN and PHENOBARBITAL 
therapy. 
<§> PHELANTIN CAPSULES*, (Cap. 394). Each 
yellow capsule contains phenytoin sodium, 100 mg; 
phenobarbital. 30 mg; and methamphetamine hyd­
rochloride, 2.5 mg. 

Combining these agents takes advantage of the 
clinically proved anticonvulsant actions of DILAN­
TIN and phenobarbital, while the metham­
phetamine counteracts the sedative effects of 
phenobarbital. 
DILANTIN* AMPOULES, 100 mg (Amp. 1488). 
Each 2 ml ampoule contains 100 mg (50 mg/ml) 
phenytoin sodium ready-mixed. 
DILANTIN® AMPOULES, 250 mg (Amp. 1475). 
Each 5 ml ampoule contains 250 mg (50 mg/ml) of 
phenytoin sodium ready-mixed. 

INDICATIONS (ZARONTIN): 
ZARONTIN is indicated for the control of petit mal 
epilepsy. 

PRECAUTIONS (ZARONTIN): 
The physician should be alert to any symptoms 
indicative of the following conditions which have 
been reported in association with the use of 
ZARONTIN: aplastic anemia, agranulocytosis, 
dermatitis, leukopenia. Periodic blood counts 
should be performed. The drug should be used with 
caution in patients with known liver or renal disease 
or dysfunction. Routine urinalyses and frequent 
liver function tests are advised. Safe use of this drug 
in pregnancy has not been established. 
Because of the possibility of drug-induced drowsi­
ness, operation of motor vehicles or other machin­
ery by patients on ethosuximide therapy is not ad­
vised. ZARONTIN when used alone in mixed types 
of epilepsy may increase the frequency of grand mal 
attacks in some patients. 

ADVERSE REACTIONS (ZARONTIN): 
In 727 patients gastrointestinal side effects occur­
red in 12.5%, central nervous system symptoms in 
6.7%, blood changes in 0.4%, and miscellaneous 
side effects in 1.2%. Side effects are usually mild 
and transient and usually subside with continued 
therapy. Anorexia, gastric distress, nausea, 
emesis, drowsiness, headache, dizziness, 
euphoria, and singultus have been reported. 
Psychiatric or psychologic aberrations, including in­
somnia, night terrors, inability to concentrate, motor 
unrest, agitation, and aggressiveness thought to be 
drug-induced or exacerbated by anticonvulsant 
medication, were noted in a few patients who had 
previously shown emotional instability. Leukopenia, 
agranulocytosis, and severe pancytopenia with 
fatal outcome, have been reported in association 
with ethosuximide. In most cases of leukopenia, the 
condition cleared either on reduction of dosage or 
discontinuation of the drug. Other reactions in which 
the extent of ethosuximide implication is not yet 
determined include myopia, rash, vaginal bleeding, 
swelling of the tongue, and hirsutism. One instance 
of temporarily elevated (3-plus) cephalin floccula-
tion test has been reported; patient showed normal 
values as medication continued. 

DOSAGE AND ADMINISTRATION (ZARONTIN): 
The initial dose for children under six years of age is 
250 mg (1 capsule or 5 ml of syrup) per day; for 
patients six years of age and older, 500 mg (2 cap­
sules or 10 ml of syrup) per day. The dose thereafter 
must be individualized according to the patient's 
response. 

FORMS AVAILABLE: 
ZARONTIN* CAPSULES, 250 mg (Cap. 237). 
Each soluble gelatin capsule contains 250 mg 
ethosuximide. 
ZARONTIN* SYRUP: Each 5 ml contains 250 mg 
ethosuximide. 

Full prescribing information available on request. 

PARKE-DAVIS 
I P M A C I Parke. Davis & Company. L id. I P A A B 
1 * Scarborough. Ont. M1K 5CS I CCPP 
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June 18-21, 1980 

12th Epilepsy International Symposium 
September 6-10, 1980 

Copenhagen Congress Center 
Bella Center 

DK-2300 
Copenhagen S, Denmark 

For information write: 
Scientific Programme Secretariat 
Office of Epilepsy International 

2 Bis Chemin Auguste Vilbert 12 18 Grand Sacconex 
Geneva, Switzerland. 

Dates: 

12th WORLD CONGRESS 
OF NEUROLOGY 

Sunday, September 20 - Friday, September 
25, 1981 

Congress Site: Kyoto International Conference Hall 
Takaraike, Sakyo-ku, Kyoto 606, Japan 

A. Main Themes: 
1. Hemispheric Specialization in Man 
2. Cerebral Vascular Diseases 
3. Neurotransmitter and Neuropeptide Dys­

function in Relation to Neurological Disease 
4. Viral Infections of the Nervous System 

B. Free Communications 

C. Scientific Exhibition and Technical Exhibition 
of Medical Equipment, Books and Pharmaceu­
ticals 

D. Symposia related to Neurology 

Official Languages: English, French, German and 
Spanish 

Provisional Registration: To reach Secretariat by 

June 30, 1980 

Any further information can be obtained from: 

Secretariat 
12th World Congress of Neurology 
c/o Simul International, Inc. 
Kowa Bldg. No. 9 
1-8-10, Akasaka, Minato-ku 
Tokyo 107, Japan 
Telephone: (03) 582-4224 
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(levodopa and carbidopa combination) 

. / 

Oftm 
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Helps restore the equilibrium of dopamine/acetylcholine 
in the parkinsonian patient by efficiently increasing the 

cerebral supply of dopamine 

In most patients 
SINEMET* permits control of the major symptoms particularly rigidity 
and bradykinesia, and helps reduce or eliminate peripheral levodopa 

side effects. Thus, SINEMET* enables patients to lead 
more productive lives. 

SINEMET* offers prompt therapeutic response—optimum dosage can 
usually be achieved within 2-3 weeks. 

To bring the world of the parkinsonian patient 
back into balance 

®
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Sinemef 
ANTIPARKINSON AGENT 
Common adverse reactions that can occur with 
SINEMET* are abnormal involuntary move­
ments and, less frequently, mental changes. 
These usually can be diminished by dosage 
reduction. 

INDICATIONS 
Treatment of Parkinson's syndrome with excep­
tion of drug induced parkinsonism. 
CONTRAINDICATIONS 
When a sympathomimetic amine is contraindi-
cated; with monoamine oxidase inhibitors, 
which should be discontinued two weeks prior 
to starting SINEMET*; in uncompensated 
cardiovascular, endocrine, hematologic, 
hepatic, pulmonary or renal disease; in narrow-
angle glaucoma; in patients with suspicious, 
undiagnosed skin lesions or a history of 
melanoma. 

WARNINGS 
When given to patients receiving levodopa 
alone, discontinue levodopa at least 12 hours 
before initiating SINEMET* at a dosage that 
provides approximately 20% of previous 
levodopa. 
Not recommended in drug-induced extra­
pyramidal reactions; contraindicated in 
management of intention tremor and 
Huntington's chorea. 
Levodopa related central effects such as 
involuntary movements may occur at lower 
dosages and sooner, and the on and off' 
phenomenon may appear earlier with combina­
tion therapy. 
Monitor carefully all patients for the develop^ 
ment of mental changes, depression with 
suicidal tendencies, or other serious antisocial 
behaviour. 
Cardiac function should be monitored contin­
uously during period of initial dosage adjust­
ment in patients with arrhythmias. 
Upper gastrointestinal hemorrhage is possible 
in patients with history of peptic ulcer. 
Safety of SI N EMET* in patients under 18 years 
of age not established. 
Pregnancy and lactation: In women of child-
bearing potential, weigh benefits against risks. 
Should not be given to nursing mothers. Effects 
on human pregnancy and lactation unknown. 

PRECAUTIONS 
General: Periodic evaluations of hepatic, 
hematopoietic, cardiovascular and renal 
function recommended in extended therapy. 
Treat patients with history of convulsions 
cautiously. Physical Activity: Advise patients 
improved on SINEMET* to increase physical 
activities gradually, with caution consistent 
with other medical considerations. In Glau­
coma: May be given cautiously to patients with 
wide angle glaucoma, provided intraocular 
pressure is well controlled and can be care­
fully monitored during therapy. With Antihyper­
tensive Therapy: As symptomatic postural 
hypotension has been reported occasionally, 
give cautiously to patients on antihypertensive 
drugs, checking carefully for changes in pulse 
rate and blood pressure. Dosage adjustment of 
antihypertensive drug may be required. With 
Psychoactive Drugs: if concomitant administra­
tion is necessary, administer psychoactive 
drugs with great caution and observe patients 
for unusual adverse reactions. With Anes­
thetics: Discontinue SINEMET* the night 
before general anesthesia and reinstitute as 
soon as patient can take medication orally. 

ADVERSE REACTIONS 
Most Common: Abnormal Involuntary Move­
ments— usually diminished by dosage reduc­
tion—choreiform, dystonic and other in­
voluntary movements. Muscle twitching and 
blepharospasm may be early signs of excessive 
dosage. 
Other Serious Reactions: Oscillations in perfor­
mance; diurnal variations, independent oscil­
lations in akinesia with stereotyped dys­
kinesias, sudden akinetic crises related to 
dyskinesias, akinesia paradoxica (hypotonic 
freezing) and 'on and off phenomenon. 
Psychiatric: paranoid ideation, psychotic epi­
sodes, depression with or without development 

of suicidal tendencies and dementia. Levodopa 
may produce hypomania when given regularly 
to bipolar depressed patients. Rarely con­
vulsions (causal relationship not established). 
Cardiac irregularities and/or palpitations, 
orthostatic hypotensive episodes, anorexia, 
nausea, vomiting and dizziness. 
Other adverse reactions that may occur: 
Psychiatric: Increased libido with serious anti­
social behaviour, euphoria, lethargy, sedation, 
stimulation, fatigue and malaise, confusion, 
insomnia, nightmares, hallucinations and 
delusions, agitation and anxiety. Neurologic: 
ataxia, faintness, impairment of gait, headache, 
increased hand tremor, akinetic episodes, 
"akinesia paradoxica", increase in the fre­
quency and duration of the oscillations in 
performance, torticollis, trismus, tightness of 
the mouth, lips or tongue, oculogyric crisis, 
weakness, numbness, bruxism, priapism. 
Gastrointestinal: constipation, diarrhea, epi­
gastric and abdominal distress and pain, 
flatulence; eructation, hiccups, sialorrhea; 
difficulty in swallowing, bitter taste, dry mouth; 
duodenal ulcer; gastrointestinal bleeding; 
burning sensation of the tongue. Cardiovas­
cular: arrhythmias, hypotension, non-specific 
ECG changes, flushing, phlebitis. Hematologic: 
hemolytic anemia, leukopenia, agranulocy­
tosis. Dermatologic: sweating, edema, hair loss, 
pallor, rash, bad odor, dark sweat. Musculo­
skeletal: low back pain, muscle spasm and 
twitching, musculoskeletal pain. Respiratory: 
feeling of pressure in the chest, cough, hoarse­
ness, bizarre breathing pattern, postnasal drip. 
Urogenital: urinary frequency, retention, in­
continence, hematuria, dark urine, nocturia, 
and one report of interstitial nephritis. Special 
Senses: blurred vision, diplopia, dilated pupils; 
activation of latent Horner's syndrome. Mis­
cellaneous: hot flashes, weight gain or loss. 
Abnormalities in laboratory tests reported with 
levodopa alone, which may occur with 
SINEMET*: Elevations of blood urea nitrogen, 
SGOT, SGPT, LDH, bilirubin, alkaline phos­
phatase or protein bound iodine. Occasional 
reduction in WBC, hemoglobin and hematocrit. 
Elevations of uric acid with colorimetric 
method. Positive Coombs tests reported both 
with SINEMET* and with levodopa alone, but 
hemolytic anemia extremely rare. 

DOSAGE SUMMARY 
In order to reduce the incidence of adverse 
reactions and achieve maximal benefit, therapy 
with SINEMET* must be individualized and 
drug administration continuously matched to 
the needs and tolerance of the patient. Com­
bined therapy with SINEMET* has a narrower 
therapeutic range than with levodopa alone 
because of its greater milligram potency. 
Therefore, titration and adjustment of dosage 
should be made in small steps and recom­
mended dosage ranges not be exceeded. 
Appearance of involuntary movements should 
be regarded as a sign of levodopa toxicity and 
an indication of overdosage, requiring dose 
reduction. Treatment should, therefore, aim at 
maximal benefit without dyskinesis. 
Therapy in Patients not receiving Levodopa: 
Initially !4 tablet once or twice a day, increase 
by XA tablet every three days if desirable. An 
optimum dose of 3 to 5 tablets a day divided 
into 4 to 6 doses. 

Therapy in Patients receiving Levodopa: 
Discontinue levodopa for at least 12 hours, 
then give approximately 20% of the previous 
levodopa dose in 4 to 6 divided doses. 
FOR COMPLETE PRESCRIBING INFORMA­
TION, PARTICULARLY DETAILS OF DOSAGE 
AND ADMINISTRATION, PLEASE CONSULT 
PRODUCT MONOGRAPH WHICH IS AVAIL­
ABLE ON REQUEST. 
HOW SUPPLIED 
Ca8804-Tablets SINEMET* 250, dapple-blue, 
oval, biconvex, scored, compressed tablets 
coded MSD 654, each containing 25 mg of 
carbidopa and 250 mg of levodopa. Available 
in bottles of 100 and 500. 

•'Trademark 
SNM-0-596-JA 

PAAB 
CCPP 

MERCK 
SHARP 
& OOHME CANADA LIMITED 
PO BOX 1005, POINTE-CLAIRE. DORVAL H9R4P8 
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New 

baclofen 

for spasticity resulting 
from multiple sclerosis, 
spinal cord injury, and 
spinal cord diseases. 

Acts primarily at the 
spinal level 
Lioresal is capable of inhibiting both 
monosynaptic and polysynaptic reflexes at the 
spinal level, possibly by hyperpolarization of 
the afferent terminals, However, the precise 
mechanism of action is not fully known. 
Actions at supraspinal sites may also occur 
and contribute to the clinical effect. 
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Effective 
Results of a four-week, double blind crossover 
study of 22 patients showed 72 percent of 18 
patients with spontaneous daytime spasms 
had a reduction in the frequency when treated 
with Lioresal. Furthermore, a reduction in 
severity amplitude, and duration of remaining 
spasms was also reported in patients treated 
with Lioresal.1 

Figure 1. Average daily number of spasms during the 
last week of baclofen and placebo treatment periods in 
the 18 patients with spontaneous daytime spasms. 
(From Duncan et at1) 
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When compared with placebo and diazepam 
in a double-blind study, Lioresal proved to be 
effective in reducing the number of spasms in 
50% of patients who had developed tolerance 
to diazepam.2 

In one study of 14 patients with spasticity, 
"Baclofen caused less sedation than would 
have been expected from comparable doses 
of diazepam but it did nevertheless have a 
tranquilizing effect. "3 

And in one double-blind study, "No serious 
side effects developed and there were no signs 
of even transient bone marrow, liver, kidney, 
or gastrointestinal toxicity."1 A few cases of in­
creased SGOT, elevated alkaline phosphatase 
and elevated blood sugar have been reported 
but are not clinically significant. Gastrointestinal 
and other side effects also have been reported 
but generally do not persist. 

Facilitates 
physical therapy 
By relieving painful spasms Lioresal may allow 
more active physical therapy and daily function. 

The advantages of improvement in resistance 
to passive movement noted in patients treated 
with Lioresal included more comfortable 
positioning and easier transfers and nursing.1 

Effect of treatment on resistance to passive 
movement (Adapted from Duncan et al1) 

Stage Baclofen Placebo 
Improved 11 (55%) 1 (5%) 
Worsened 0(0%) 0(0%) 
Unchanged 9 (45%) 19 (95%) 

Total 20 20 

For Brf*( Prescribing Inlormitlon, M * p*g» xlv. G-S03S-R 
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Lloresal ©baclofen 
Brief Prescribing Information 
Indications and clinical uses 
Lloresal (baclofen) is useful for the alleviation of signs 
and symptoms of spasticity resulting from multiple 
sclerosis. 
Lloresal may also be of some value in patients with spinal 
cord injuries and other spinal cord diseases. 
Contraindications 
Hypersensitivity to Lloresal (baclofen). 
Warnings 
Abrupt Drug Withdrawal: Following abrupt withdrawal 
of Lloresal (baclofen), visual and auditory hallucinations, 
confusion, anxiety with tachycardia and sweating, 
insomnia, and worsening of spasticity have occurred. 
Therefore, except for serious adverse reactions, the dose 
should be reduced slowly when the drug is discontinued. 
Impaired Renal Function: Because Lloresal is primarily 
excreted unchanged through the kidneys, it should be 
given with caution, and it may be necessary to reduce 
the dosage. Stroke: Lloresal has not significantly bene­
fited patients with stroke. These patients have also 
shown poor tolerability to the drug. Pregnancy: Safe use 
of Lloresal during pregnancy or lactation has not been 
established. High doses are associated with an increased 
incidence of abdominal hernias in the fetuses of rats and 
of ossification defects in those of rats and rabbits. There­
fore, the drug should be administered to pregnant 
patients, or women of child-bearing potential only when, 
in the judgment of the physician, the potential benefits 
outweigh the possible hazards. 
Precautions 
Safe use of Lloresal (baclofen) in children under age 12 
has not been established and it is, therefore, not recom­
mended for use in children. 
Because of the possibility of sedation, patients should be 
cautioned regarding the operation of automobiles or 
dangerous machinery, and activities made hazardous by 
decreased alertness. Patients should also be cautioned 
that the central nervous system effects of Lloresal may be 
additive to those of alcohol and other CNS depressants. 
Lloresal should be used with caution where spasticity 
is utilized to sustain upright posture and balance in 
locomotion, or whenever spasticity is utilized to obtain 
increased function. 
Extreme caution should be exercised in patients with 
epilepsy or a history of convulsive disorders. In such 
patients, the clinical state and electroencephalogram 
should be monitored at regular intervals during therapy, 
as deterioration in seizure control and EEG has been 
reported occasionally in patients taking Lloresal. 
Caution should be used in treating patients with peptic 
ulceration, severe psychiatric disorders, elderly patients 
with cerebrovascular disorders, and in patients receiving 
antihypertensive therapy. 
It is not known whether Lloresal is excreted in human 
milk. As a general rule, nursing should not be undertaken 
while a patient is on a drug since many drugs are ex­
creted in human milk. 
Adverse Reactions 
The most common adverse reactions associated with 
Lloresal (baclofen) are transient drowsiness, dizziness, 
weakness and fatigue. Others reported: Neuropsychi-
atric: Headache (<10%), insomnia (<10%), and, rarely, 
euphoria, excitement, depression, confusion, hallucina­
tions, paresthesia, muscle pain, tinnitus, slurred speech, 
coordination disorder, tremor, rigidity, dystonia, ataxia, 
blurred vision, nystagmus, strabismus, miosis, mydriasis, 
diplopia, dysarthria, epileptic seizures. Cardiovascular: 
Hypotension (<10%), rare instances of dyspnea, palpita­
tion, chest pain, syncope. Gastrointestinal: Nausea, 
(approx. 10%), constipation (<10%), and, rarely, dry 
mouth, anorexia, taste disorder, abdominal pain, 
vomiting, diarrhea, and positive test for occult blood in 
stool. Genitourinary: Urinary frequency (<10%), and, 
rarely, enuresis, urinary retention, dysuria, impotence, 
inability to ejaculate, nocturia, hematuria. Other: In­
stances of rash, pruritus, ankle edema, excessive per­
spiration, weight gain, nasal congestion. 
Some of the C>JS and genitourinary symptoms reported 
may be related to the underlying disease rather than to 
drug therapy. 
The following laboratory tests have been found to be 
abnormal in a few patients receiving Lloresal: SGOT, 
alkaline phosphatase and blood sugar (all elevated). 
Dosage and Administration 
The determination of optimal dosage of Lloresal 
(baclofen) requires individual titration. Start therapy at a 
low dosage and increase gradually until optimum effect 
is achieved (usually between 40-80 mg daily). 
The following dosage titration schedule is suggested: 

5mg t.i.d. for 3 days 
10mgt.i.d. for 3 days 
15 mg t.i.d. for 3 days 
20 mg t.i.d. for 3 days 
Thereafter additional increases may be necessary but 
the total daily dose should not exceed a maximum of 
80 mg daily (20 mg q.i.d.). 
The lowest dose compatible with an optimal response 
is recommended. If benefits are not evident after a rea­
sonable trial period, patients should be slowly withdrawn 
from the drug (see Warnings). 
Availability: Uoresal (baclofen) 10mg tablets. 
Description: White to off-white flat-faced, oval tablets 
with Geigy monogram on one side and the identification 
code 23 below the monogram. Fully bisected on the 
reverse side. Available inbottles of 100 tablets. 
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Epilepsy 
International Congress — 1981 

XIV Congress of International League Against Epilepsy 
XIII Symposium of International Bureau for Epilepsy 

Organized by: 

EPILEPSY INTERNATIONAL 
International League Against Epilepsy (1LAE) 

International Bureau for Epilepsy (1BE) 

JAPAN EPILEPSY SOCIETY 
JAPAN EPILEPSY ASSOCIATION 

1. INVITATION 
It is my great pleasure to extend a cordial invitation to 
all members of affiliated organizations of Epilepsy 
International as well as individuals interested in any 
aspect of epilepsy to attend the Epilepsy International 
Congress-1981. 
This is the first world epilepsy congress to be held in 
Asia. The Congress is to meet in conjunction with the 
10th International Congress of Electroencephalo­
graphy and Clinical Neurophysiology (ICECN) and 
the 12th World Congress of Neurology (WCN), so that 
this Congress will serve as a bridge between the two 
congresses. We hope to organize a truly world-wide 
congress with participants from many disciplines and 
interests. 
We sincerely hope that the Congress will be a milestone 
in helping people with epilepsy and that this old but 
new ailment will eventually be eradicated from 
throughout the world. 

Haruo Akimoto 
Congress President 

2. PLACE AND DATE 
The Congress will be held from Thursday, September 
17 to Monday, September 21, 1981 at the Kyoto Inter­
national Conference Hall located in the northern 
outskirts of Kyoto City. 
This Congress will therefore be a link between the 10th 
ICECN (Sept. 13-18) and the 12th WCN (Sept. 20 -
26), both to be also held at the Kyoto International 
Conference Hall. 

(xiv) 
https://doi.org/10.1017/S0317167100023416 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100023416


https://doi.org/10.1017/S0317167100023416 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100023416


advertising 
This logo appearing on pharmaceutical advertisements in 
professional journals means that the advertisements have 
been reviewed—and cleared for publishing—by the Phar­
maceutical Advertising Advisory Board/Conseil ConsuKatif 
de Publicity Pharmaceutlque. 
This unique screening system for pharmaceutical advertis­
ing is the first of its kind in North America. The Board of 
Directors is composed of individuals representing the fol­
lowing organizations: • Association des fabrlcants du 
Quebec de Prodults Pharmaceutlaues • Association des 
medecins de langue francaise du Canada • Association of 
Medical Media • Canadian Advertising Advisory Board • 
Canadian Drug Manufacturers • Canadian Medical Associa­
tion • Canadian Pharmaceutical Association • Consumers' 
Association of Canada • Pharmaceutical Manufacturers 
Association of Canada. 

The Hearth Protection Branch of Health and Welfare Canada 
acts as advisor and resource body to the board. 
The program ensures the accuracy of pharmaceutical ad­
vertising to the health professions, so that it may continue 
to serve the ultimate best interest of the patient. 

SYMPOSIUM: 

Concussion — 
Pathophysiology 

Date: 
June 25, 1980 
Place: 
Faculty of Medicine 
University of Manitoba 
Winnipeg, Manitoba 
R3E 0W3, Canada 
Guest Speakers: 
Dr. Louis Bakay - Buffalo, New York 
Dr. Donald Becker - Richmond, Virginia 
Dr. Eldon Foltz - Orange, California 
Dr. Ayub Ommaya - Bethesda, Maryland 

For Information Write: 
Dwight Parkinson MD 
S- 111, Medical Services Building 
770 Bannatyne Avenue 
Winnipeg, Manitoba 
R3E 0W3, Canada. 
Credit: 6 Hours, Category 1. 

this 
publication is 
available in 
micfofofm 

Please send me additional inlormatlon. University Microfilms 
International 

N»m« 300 North Z » b Road 
De.pt. PR. 

Institution Ann Arbof. Ml 48106 
U.S.A. 

IB Bedford Row 
City Dept. P.A. 

London, WC1R4EJ 
Si»t« __ zip . England 
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a new way 
to help 
prevent 
migraine 

Until recently, migraine therapy has frequently been 
inadequate. Agents used to abort or prevent migraine 
attacks were not only often ineffective but also had many 
serious limitations due to toxicity. Now, INDERAL has 
been shown to prevent the pain of migraine attacks 
effectively, with a low incidence of adverse effects. Its twice 
daily dosage and high response rate may enhance 
patient compliance and convenience. 

At last, low toxicity and effective 
prophylaxis for migraine attacks 
Clinical studies demonstrate a significant degree of 
effectiveness in the prevention or migraine attacks.1,2 

Patient response is excellent. A majority of patients 
respond with decreased frequency and/or severity of 
migraine attacks.3,4 INDERAL, however, should be used 
only prophylactically and is not indicated in the acute 
treatment of migraine. 

Well tolerated: low incidence of 
adverse effects 
INDERAL has been shown to be well tolerated by most 
patients.1 The infrequent and usually mild adverse 
effects are similar to those experienced by patients 
being treated for hypertension or angina pectoris. 

Easy dosage guideline—twice daily 
Dosage must be individualized. The initial dose is 40 mg 
twice daily. The dose may then be gradually increased 
until optimum migraine prophylaxis is achieved. The 
usual effective dose range is 80-160 mg per day. 

Product Monograph available on request. 
REFERENCES: 
1. Bergesen, S.E., 

Postgrad. Med. J., Vb/. 52, (Suppl 4), pp. 163-165,1976. 
2. Forssman, B., K-G., Henriksson, V. Johannsson eta/., 

Headache, Vfa/. 76, pp. 238-245, November 1976. 
3. Diamond, Seymour and Jose L. Medina, 

Headache, VW. 16, No. 1, pp. 24-27, March 1976. 
4. Malvea, B.P., N. Gwon, J.R. Graham, 

Headache, Vfa/. (2, pp. 163-167, January 1973. 

Help prevent the pain 
of migraine with 

inderal 
(propranolol) 

...a decade ahead of other beta-blockers 

| I'AAII | 

•Regd TM 
Ayerst Laboratories 

Division of Ayerst, McKenna & Harrison Inc., Montreal, Canada 
Made in Canada by arrangement with IMPERIAL CHEMICAL INDUSTRIES LIMITED 

Ayerst Quality has 
no substitute 
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inderal 
(Propranolol Hydrochloride) 

A Beta-Adrenergic Receptor Blocking Agent 

INDICATIONS: 
a) Hypertension INDERAL is indicated in the 
treatment of hypertension. It is usually used in 
combination with other drugs, particularly a 
thiazide diuretic. INDERAL can, however, in 
certain patients be used alone or as an initial 
agent in those patients in whom, in the judgment 
of the physician, treatment should be started 
with a beta-blocker rather than a diuretic. The 
combination of INDERAL with thiazide-like 
diuretics and/or peripheral vasodilators has 
been shown to be compatible and generally 
more effective than INDERAL alone. Experi­
ence with most commonly used antihyperten­
sive agents has not suggested evidence of in­
compatibility. INDERAL by itself is not recom­
mended for the emergency treatment of hyper­
tensive crises. It is, however, sometimes used 
as an adjunct to counteract the unwanted effect 
(tachycardia) of the primary agents used in 
these situations, b) Angina Pectoris INDERAL 
is indicated for the prophylaxis of angina pec­
toris, c) Migraine INDERAL is indicated for the 
prophylaxis of migraine headache. It is not indi­
cated for the treatment of acute migraine at­
tacks. CONTRAINDICATIONS: INDERAL is 
contraindicated in: (1) bronchospasm including 
bronchial asthma; (2) allergic rhinitis during the 
pollen season; (3) sinus bradycardia and 
greater than first degree block; (4) cardiogenic 
shock; (5) right ventricular failure secondary to 
pulmonary hypertension; (6) congestive heart 
failure (See WARNINGS) unless the failure is 
secondary to a tachyarrhythmia treatable with 
INDERAL. WARNINGS: Cardiac Failure 
Sympathetic stimulation is a vital component 
supporting circulatory function in congestive 
heart failure; therefore, inhibition by means of 
beta-adrenergic blockade is a potential hazard 
as it may further depress myocardial contractil­
ity and precipitate cardiac failure. INDERAL 
acts selectively without abolishing the inotropic 
action of digitalis on the heart muscle (i.e., that 
of supporting the strength of myocardial con­
tractions). In patients already receiving digitalis, 
the positive inotropic action of digitalis may be 
reduced by INDERAL'S negative inotropic ef­
fect. The effects of INDERAL and digitalis are 
additive in depressing AV conduction. Abrupt 
Cessation of Inderal Therapy in Angina Pec­
toris Severe exacerbation of angina and the 
occurrence of myocardial infarction have been 
reported in some patients with angina pectoris 
following abrupt discontinuation of INDERAL 
therapy. Therefore, when discontinuation of 
INDERAL is planned in patients with angina 
pectoris, the dosage should be gradually re­
duced over a period of about two weeks and the 
patient should be carefully observed. The same 
frequency of administration should be maintai­
ned. In situations of greater urgency, INDERAL 
dosage should be reduced stepwise, in 
four days under close observation. If angina 
markedly worsens, or acute coronary insuffi­
ciency develops, it is recommended that treat­
ment with INDERAL be reinstituted promptly, at 
least temporarily. In addition, patients with an­
gina pectoris should be warned against abrupt 
discontinuation of INDERAL. In Patients Un­
dergoing Elective or Emergency Surgery 
The management of patients with angina, being 
treated with beta-blockers and undergoing 
elective or emergency surgery, is controversial 
because beta-adrenergic receptor blockade 
impairs the ability of the heart to respond to 
beta-adrenergically mediated reflex stimuli, but 
abrupt discontinuation of therapy with INDERAL 
may be followed by severe complications. In 
emergency surgery, since INDERAL is a com­
petitive inhibitor of beta-adrenergic receptor 
agonists, its effects may be reversed, if neces­
sary, by sufficient doses of such agonists as 
isoproterenol or levarterenol. PRECAUTIONS: 
Some slowing of heart due to unopposed vagal 

activity is usual in patients receiving INDERAL, 
however, occasionally severe bradycardia oc­
curs and may lead to vertigo, syncopal attacks 
or orthostatic hypotension. Patients, especially 
those with limited cardiac reserve should be 
monitored for signs of excessive bradycardia. 
Should the patient become symptomatic the 
dose of INDERAL should be decreased or, if 
necessary, the drug should be discontinued. If it 
is essential to correct the bradycardia, intraven­
ous atropine or isoproterenol should be con­
sidered. ADVERSE REACTIONS: The most 
serious adverse effects encountered with 
INDERAL are congestive heart failure and 
bronchospasm.Gastrointestinal disturbances 
(anorexia, nausea, vomiting, diarrhea, abdomi­
nal pain) are the most common adverse effects 
reported. Other less frequently reported ad­
verse effects are: (in descending order) cold 
extremities and exacerbation of Raynaud's 
phenomenon; congestive heart failure; sleep 
disturbances including vivid dreams; dizziness, 
fatigue and bronchospasm. DOSAGE AND 
ADMINISTRATION: Oral-Hypertension 
Therapeutic response to a given dosage varies 
between patients therefore dosage must be in­
dividually titrated and should be carefully moni­
tored.In the treatment of hypertension INDERAL 
may be started by administering the drug in 
two equal daily doses of 40 mg. This may be 
increased, if necessary, in one week, to 80 mg 
twice daily, before breakfast and at bedtime. If 
necessary, the drug may be increased again to 
160 mg twice daily. For most patients the dos­
age is within the range of 160-320 mg daily. A 
small number of patients may respond to 80 mg 
daily. Experience to date suggests that in some 
resistant patients increasing the dosage above 
320 mg/day may have an additional effect. 
Doses above 320 mg/day should be given on a 
tid or qid regimen. The time course of full blood 
pressure response is variable. The antihyper­
tensive effect will usually occur within 3 to 7 
days after reaching the effective dose. The 
maximum decrease in blood pressure may 
occur two to four weeks after initiation of treat­
ment. Angina pectoris Dosage must be indi­
vidualized. Starting with 10-20 mg three or four 
times daily, before meals and at bedtime, dos­
age should be increased gradually at three to 
seven day intervals until optimum response is 
obtained. Although individual patients may re­
spond at any dosage level, the average op­
timum dosage appears to be 160 mg per day. 
Occasionally, in resistant patients, dosage as 
high as 320-400 mg per day has been adminis­
tered with beneficial results. If treatment is to be 
discontinued, reduce dosage gradually over a 
period of about two weeks (See WARNINGS). 
Migraine Dosage must be individualized. The 
initial dose is 40 mg twice daily. The dose may 
then be gradually increased until optimum mig­
raine prophylaxis is achieved. The usual effec­
tive dose range is 80-160 mg per day. AVAIL­
ABILITY: Tablets No. 3461 Each scored tablet 
contains 10 mg propranolol hydrochloride. No. 
3464 Each scored tablet contains 40 mg pro -
pranolol hydrochloride. No.3468 Each scored 
tablet contains 80 mg propranolol hydro­
chloride. No. 3469 Each scored tablet contains 
120 mg propranolol hydrochloride. 

Product Monograph available on request. 

Ayerst Quality has 
no substitute 

AYERST LABORATORIES 
Division of Ayerst, McKenna & Harrison Inc. 

Montreal, Canada 
Made in Canada by arrangement with 

IMPERIAL CHEMICAL INDUSTRIES LIMITED 
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New Vira-A Parenteral 

Reduces the Mortality Rate Caused by Herpes Simplex 
Encephalitis from 70% to 28%. 

Vira-A Parenteral, a major new development 
from Parke-Davis Research, significantly reduces 
the mortality rate of patients with herpes simplex 
encephalitis. 

In controlled studies. Vira-A Parenteral 
(vidarabine for infusion) reduced the mortality rate 
caused by herpes simplex encephalitis from 70% to 
28%. Over 50% of treated survivors had no or only 
moderately debilitating neurologic sequelae. (1) 

Additional evidence suggests that Vira-A 
Parenteral prevents the reproduction of herpes 
simplex without substantial interference with the 
normal function of the patient's own cells. (2) 

All hospital pharmacies have been provided 
with full prescribing information. If further information 
is required, contact the Medical Director, Parke, 
Davis and Company, Ltd. 

PARKE-DAVIS 
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Vira-A 
(Sterile Vidarabine for Infusion) 

THERAPEUTIC OR 
PHARMACOLOGICAL CLASSIFICATION 

Antiviral Agent 

STRUCTURAL FORMULA 
AND CHEMISTRY 

Molecular Formula: C.oHuNsCu.hbO 
Molecular Weight: 285.2 
Chemical Name: 9-p -D-arabinofuranosyl-
adenine monohydrate. 
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Description: Vira-A (Vidarabine) is a while,crystalline solid. The solubility is 0.45 mg/ml at 
25°C; and the melting point ranges from 260° to 270°C. 
Action. Vira-A, an antiviral drug, is a purine nucleoside obtained from fermentation 
cultures of Streptomyces entibiolicus. Vira-A possesses in vitro and in vivo antiviral activity 
against Herpesvirus Simplex (Herpes Simplex virus) types 1 and 2 . 

The antiviral mechanism of action has not yet been established. The drug is converted 
into nucleotides which appear to be involved with the inhibition of viral replication. In KB 
cells infected with Herpes Simplex virus type 1. Vira-A inhibits viral DNA synthesis. 

Excretion of Vira-A is principally via the kidneys. Vira-A is rapidly deaminated to Ara-Hx 
(arabinosylhypoxanthine), the principal metabolite. Ara-Hx also possesses in vitro anti­
viral activity but this activity is significantly less than Vira-A . Forty-one to 53% of the 
daily dose is cumulatively recovered in the urine as Ara-Hx with 1 to 3% appearing as the 
parent compound. Steady state urinary excretion of Vira-A and Ara-Hx is attained by day 3 
following the first infusion. The urinary excretion rate of Vira-A is generally constant over 
the 12 hours during infusion and the 12 hours post-infusion. There is no evidence of fecal 
excretion of drug or metabolite. 

Indications and Clinical Use. Vira-A is indicated in the treatment of Herpes Simplex virus 
encephalitis. Controlled studies indicate that Vira-A therapy reduced the mortality rate 
due to Herpes Simplex virus encephalitis from 70 to 28% . 

Vira-A treatment has no beneficial effect on the neurological sequelae present at the 
time of initiation of therapy. Therefore, early diagnosis and treatment are essential. 

Herpes Simplex virus encephalitis should be suspected in patients with a history of an 
acute febrile encephalopathy associated with disordered mentation, altered level of 
consciousness and focal cerebral signs. 

Studies which may support the suspected diagnosis include examination of 
cerebrospinal fluid and localization of an "intra-cerebral lesion" by brain scan, 
electroencephalography or computerized axial tomography (CAT). 

Brain biopsy is required in order to confirm the etiological diagnosis by means of viral 
isolation in cell cultures. 

Detection of Herpes Simplex virus in the biopsied brain tissue can also be reliably done 
by specific fluorescent antibody techniques. Detection of Herpes virus-like particles by 
electron microscopy or detection of intranuclear inclusions by histopathologic 
techniques only provides a presumptive diagnosis. 

There are no reports available to indicate that Vira-A for infusion is effective in the 
management of encephalitis due to varicella-zoster or vaccinia viruses. Vira-A is not 
effective against infections caused by adenovirus or RNA viruses. It is also not effective 
against bacterial or fungal infections. There are no data to support efficacy of Vira-A 
against cytomegalovirus, vaccinia virus, or smallpox virus. 
Contraindications. Vira-A is contraindicated in patients who develop hypersensitivity 
reactions to it. 
Warnings. Vira-A should not be administered by the intramuscular or subcutaneous route 
because of its low solubility and poor absorption. 
Precautions. Treatment should be discontinued in the patients with a brain biopsy 
negative for Herpes Simplex virus in cell culture, unless an obvious diagnosis of Herpes 
Simplex encephalitis is strongly suspected on the basis of patient history and clinical 
evaluation. 

Special care should be exercised when administering Vira-A to patients susceptible to 
fluid overloading or cerebral edema. Examples are patients with CNS infections and 
impaired renal function. 

Patients with impaired renal function, such as post-operative renal transplant 
recipients, may have a slower rate of renal excretion of Ara-Hx. Therefore, the dose of 
Vira-A may need to be adjusted according to the severity of impairment. These patients 
should be very carefully monitored. 

Patients with impaired liver function should also be monitored for possible adverse 
effects. 

Appropriate hematologic tests are recommended during Vira-A administration since 
hemoglobin, hematocrit, white blood cells, and platelets may be depressed during 
therapy. 

In addition to hematologic values, close monitoring of liver function, renal function, and 
neurological status is strongly encouraged while using Vira-A. 

A case of post-infectious encephalomyelitis resulting in a lasting mental impairment of 
the patient has been reported after an initially successful treatment of Herpes Simplex 
encephalitis with Vira-A. A second course of treatment with the same drug did not alleviate 
the symptoms . It is important to monitor this complication in patients who survive the 
acute encephalitic phase of herpes simplex virus infection. 

Some degree of immunocompetence must be present in order for Vira-A to achieve 
clinical response. 
Usage In Pregnancy. Vira-A given parenteral^ is teratogenic in rats and rabbits. Dosesof 
5 mg/kg or higher given intramuscularly to pregnant rabbits during organogenesis 
induced fetal abnormalities. Doses of 3 mg/kg or less did not induce teratogenic changes 
in pregnant rabbits. Vira-A doses ranging from 30 to 200 mg/kg were given 
intramuscularly to pregnant rats during organogenesis: signs of maternal toxicity were 
induced at doses of 100 mg/kg or higher and frank fetal anomalies, with an incidence of 
> 90%, were found at dose revels of 150 mg/kg and higher. Lower doses (30-100 mg/kg) 
had inconsistent, though positive, effects. 

A safe dose for the human embryo or fetus has not been established. Consequently, the 
use of Vira-A in pregnant patients should be limited to life-threatening illnesses where the 
possible benefits outweigh the potential risks involved. 

It is not known whether Vira-A is excreted in human milk. As a general rule nursing 
should not be undertaken while a patient is under treatment since many drugs are 
excreted in human milk. However, Vira-A is rapidly deaminated in the gastro-intestinal 
tract. 

Adverse Reactions. The principal adverse reactions involve the gastro-intestinal tract 
and are anorexia, nausea, vomiting, and diarrhea. These reactions are usually mild to 
moderate, and seldom require termination of Vira-A therapy. Occasional cases with 
severe discomfort requiring cessation of therapy have been reported. 

Neurological complications have been reported at therapeutic doses. These are 
tremor, dizziness, hallucinations, disorientation, major motor seizures, confusion, 
psychosis, and ataxia. 

Hematologic clinical laboratory changes noted in controlled studies were a decrease in 
hemoglobin or hematocrit, total white blood cells, granulocytes and platelets. SGOT 
elevations were also observed. Other changes occasionally observed were decreases in 
reticulocyte count and elevated total bilirubin. 

Other symptoms which have been reported are sharp pain of parotid or masseter 
muscles, weight loss, malaise, pruritus, rash, hematemesis, and pain at the injection site. 
Symptoms,and Treatment Of Overdosage. Acute massive overdose of the intravenous 
form has been reported without any serious evidence of adverse effect. Acute water 
overloading would pose a greater threat to the patient than Vira-A, due to its low solubility. 
Doses of Vira-A over 20 mg/kg/day can produce bone marrow depression with 
concomitant thrombocytopenia and leukopenia. If a massive overdose of the intravenous 
form occurs, hematologic, neurologic, liver, and renal functions should be carefully 
monitored. Treatment should be chiefly symptomatic. 

Acute massive oral ingestion is not expected to be toxic because drug absorption from 
the gastrointestinal tract is minimal. The oral LD so for Vira- Ais greater than 5,020 mg/kg in 
mice and rats. 
Dosage and Administration. CAUTION-THE CONTENTS OF THE VIAL MUST BE 
DILUTED IN AN APPROPRIATE INTRAVENOUS SOLUTION PRIOR TO ADMINISTRATION. 
RAPID OR BOLUS INJECTION MUST BE AVOIDED. 
Dosage. Herpes Simplex virus encephalitis 15 mg/kg/day for 10 days. 
Method of Preparation. Each vial contains 200 mg of Vira-A per ml ot suspension. The 
solubility of Vira-A in intravenous infusion fluids is limited. Each one mg of Vira-A requires 
2.22 ml of intravenous infusion fluid for complete solubilization. Therefore, each one litre 
of intravenous infusion fluid will solubilize a maximum of 450 mg of Vira- A. 

The following intravenous infusion fluids are compatible with Vira-A and may be used as 
diluents: 

5% Dextrose injection USP 
5% Dextrose plus 0.9%. 0.33% or 0.45% sodium chloride injection USP or 
Lactated Ringer's injection USP. 

Biologic or colloidal fluids (e.g., blood products, protein solutions, etc.) are not suitable 
as diluents. 

Shake the Vira-A well to obtain a homogeneous suspension before measuring and 
transferring. 

Prepare the Vira-A solution for intravenous administration by aseptically transferring 
the proper dose of Vira-A into an appropriate intravenous infusion fluid. The intravenous 
infusion fluid used to prepare the Vira-A solution may be prewarmed to 36" to 40°C (95° to 
100°F) to facilitate solution of the drug following its transference. Depending on the dose 
to be given, more than one litre of intravenous infusion fluid may be required. Thoroughly 
agitate the prepared admixture until completely clear. Complete solubilization of the drug. 
as indicated by a completely clear solution, is ascertained by careful visual inspection. 
Final filtration with an in-line membrane filter (0.45 e pore size or smaller) is necessary. 

Dilution should be made just prior to administration and the solution should be used 
within 48 hours. Any unused portion should be discarded. 
Administration. Using aseptic technique, slowly infuse the total daily dose by 
intravenous infusion (prepared as discussed above) at a constant rate over a 12- to 24-
hour period. 
Availability. Vira-A (Vidarabine for Infusion), a sterile suspension containing 200 mg/ml is 
supplied in 5 ml Steri-Vials: packages of 10. 
Animal Toxicology 
Acute Toxicity. The intraperitoneal LDso for Vira-A ranged from 3,890 to 4,500 mg/kg in 
mice, and from 2,239 to 2,512 mg/kg in rats, suggesting a low order of toxicity to a single 
parenteral dose. Hepatic megalocytosis was observed in rats after single, intraperitoneal 
injections at doses near and exceeding the LDso value. The hepatic megalocytosis 
appeared to regress over several months. Acute intravenous LDso values could not be 
obtained because of the limited solubility of Vira-A. 
Subacute Toxicity. Rats, dogs, and monkeys have been given daily intramuscular 
injections of Vira-A as a 20% suspension for 28 days. These animal species showed dose 
related decreases in hemoglobin, hematocrit, and lymphocytes. Bone marrow 
depression was also observed in monkeys. Except for localized, injection-site injury and 
weight gain inhibition or loss, rats tolerated daily doses up to 150 mg/kg, and dogs 
tolerated daily doses up to 50 mg/kg. Megalocytosis was not seen in the rats dosed by the 
intramuscular route for 28 days. 

In rats, all drug-treated males and the high and mid-dose females had moderate to 
marked increase in spleen weight at the end of the treatment period. 

Rhesus monkeys were particularly sensitive to Vira-A. Daily intramuscular doses of 15 
mg/kg were tolerable, but doses of 25 mg/kg or higher induced progressively severe 
clinical signs of CNS toxicity. Three monkeys given slow intravenous infusions of Vira-A in 
solution at a dose of 15 mg/kg daily for 28 days had no significant adverse reactions. 
Tumorigenicity. Chronic parenteral (IM) studies of vidarabine have been conducted in 
mice and rats. 

In the mouse study, there was a statistically significant increase in liver tumor incidence 
among the vidarabine-treated females. In the same study, some vidarabine-treated male 
mice developed kidney neoplasia. No renal tumors were found in the vehicle-treated 
control mice or the vidarabine-treated female mice. 

In the rat study, intestinal, testicular, and thyroid neoplasia occurred with greater 
frequency among the vidarabine-treated animals than in the vehicle-treated controls. The 
increases in thyroid adenoma incidence in the high-dose (50 mg/kg) males and the low-
dose (30 mg/kg) females were statistically significant. 

Hepatic megalocytosis, associated with vidarabine treatment, has been found in short -
and long-term rodent (rat and mouse) studies. It is not clear whether or not this represents 
a preneoplastic change. 
Mutagenicity. Results of in vitro experiments indicate that vidarabine can be in­
corporated into mammalian DNA and can induce mutation in mammalian cells (mouse 
L5178Y cell line). Thus far, in vivo studies have not been as conclusive, but there is some 
evidence (dominant lethal assay in mice) that vidarabine may be capable of producing 
mutagenic effects in male germ cells. 

It has also been reported that vidarabine causes chromosome breaks and gaps when 
added to human leukocytes In vitro. While the significance of these effects in terms of 
mutagenicity is not fully understood, there is a well-known correlation between the ability 
of various agents to produce such effects and their ability to produce heritable genetic 
damage. 

PARKE-DAVIS 
Parke, Davis & Company, Ltd., 

Scarborough, Ontario M1K 5C5 
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"GRASS ELECTROENCEPHALOGRAPHS 
DEDICATED TO EEG ACCURACY, RELIABILITY, AND SERVICE FOR 44 YEARS 

• UL AND CSA TESTED AND LISTED 
FOR SAFETY 

• INDIVIDUAL CHANNEL CONSTRUC­
TION - NO MULTIPLEXING 

• ALL "PLUG-IN" DESIGN -
LOANERS AT NO CHARGE 

• THE ORIGINAL "HOT PHONE" 

FOR RAPID SELF-SERVICE 

• SIX MODELS-8 TO 25 CHANNELS 

• POLYGRAPH CHANNELS AVAILABLE 

• 10,000 HZ RESPONSE FOR IRIG 
AVERAGER, TAPE AND COMPUTER 

• LOW MAINTENANCE COST 

MODEL 8C FEATURES 

MASTER ELECTRODE SELECTOR SWITCH WITH BUILT-IN 
TRACE RESTORATION - Al l new Master Electrode 
Selector switches incorporate a single control to eliminate 
pen blocking during montage selection. This hard wired, 
completely tested and proven system avoids selection error 
and lengthy verification t ime. It is possible to override 
this system by pushbutton selection for each channel with 
instant visible verification. 

35 POSIT ION LEAD SELECTION - 35 leads plus an 
isolated ground lead on electrode selector panels and 
electrode boards are provided for additional electrodes and 
transducer inputs. 36 Leads standard on all models. No 
extra charge. 

SAFETY G R O U N D LEAD ISOLATION - The 36 posi­
tion electrode board (IGMEB-36) with a current limiter in 
the ground lead provides additional safety to the patient 
and technologist. Not a substitute for the optional Bio-
Potential Isolator board (IMEB-36) which has current 
limitersin al l leads and recommended for use with e lectr i ­
cally susceptible patients. Electrode boards quicklydetach 
for patient mobility. 

30 HZ RAPID ROLLOFF FILTER - Al l Channel Control 
effectively attenuates muscle activity and other high f re­
quency components. No extra charge. 

• SIX SPEED CHART DRIVE - with 6 0 , 30 , 15, 10, 5 and 
2 .5mm/sec. for standard EEG, sleep studies and Polygraph 
applications. N o extra charge. 

• EEG RECORD C O D I N G - "Recidenttm" is a pushbutton 
coding system for recording c l in ica l , administrative and 
instrument control data. No extra charge. 

• IRIG INPUT/OUTPUT SIGNAL LEVELS - 10 kHz re - , 
sponse. A n e w single IRIG output connector facilitates 
interfacing with averagers, tape and computers. N o extra 
charge. 

• POLYGRAPH CAPABILITY - Most EEGs have space for 
an optional extra channel to monitor EK G, respiration, eye 
movement, pulse and tremor, flash rate and environmental 
noise, or to use as an event marker or spare channel. No 
special amplifiers are required for the above measurements. 

• OPT IONAL AMPLIFIERS - with a wide range of filters 
are available for Evoked Response Averaging, long time 
constant amplifiers for nystagamus and contingent negative 
response, and DC amplifiers. 

• ELECTRODE IMPEDANCE - Electrode test writes out on 
EEG record. Optional EZM impedance meter for remote 
measurement. 
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